Is Your Product Registered?
Contact your Dealer to verify.

Warranties are based on Registrations and reduced to 1 year without
Registration.




' MARLIVAMA LLS.. INC.

301 ~30" Street NE, Suite 118, Auburn, WA 98002
PO Box 309, Auburn, WA 98071-0309
Phone (253) 735-7368 Fax (253) 735-1416

ILLUSTRATED PARTS LIS
MODEL MS153EMH

FRAME MOUNTED SPRAYER

Effective 6-20-93

Maruyama — Manufacturing quality agricultural sprayers and equipment since 1895,
300- 6/93 ' _ o saamian



1 « ENGINE SET




M3153EMH PARTS LIST
1§87. 2.97.
Item ; Part No. Description Qty Remarks
1-1 355658 MS153EMH 1 1 (355857)
-2 104828 Set base 1
1-3 101883 Rail (L) i
1-4 101890 Rail (B) 1
-5 080190 Boit 2 | ¥8XT7gex22
1-6 014085 Washer 5 | M8
1-7 015845 Spring washer 4 (M8
-8 {81039 Nut 3 | M8
1-8 107219 Buffer 4
=101 1018¢4 Nut 11| M8
1-11 | 021014 Washe_r i | ¢8.73 Xg20xt1.8
1-12 | 080129 Bolt 4 | M8XZ5
1-13 | 080128 Balt 6 | M8X2p
1-14 | 054828 Belt tension plate i
1-15 | 080126 Boli 1 [¥8XZ20
1-18 | 080178 Bolt 1 | MBXED
1~17 1 104828 Y-pulley I [A X2-51
1-18 ¢ 056303 Key 1 |5 X8 X88L, 552+
1-18 | 0223908 Yasher 1 | $6.2 X917X13.2
1-20 | 012502 Spring washert 5 | M8
1-21 } 082101 Bolt 1 t HBX20
1-22 | 102058 Handle 1
1-23 | 062838 Knob 1
1-24 | 089634 Balt 2 [ ¥3X35
1-25 | 103937 V-helt 2 | LA23, FLr v
1-26 | 104831 Belt cover 1
1-27 1 013734 Washer 4 | M8
1-28 | 089551 Balt 4 | MEX18
{ EMH153-01




2 + POWER SPRAYER (I)




MS 153EMH

PARTS LIST

1987. 9.97.

Ttem | Part No. Description Oty Remarks
2-1 164822 ¥S153 1
2-2 108380 Crankcase 1 iIncl.3
2-3 107685  Stud bolt 2 1 M8X125 X18X23
2-4 014177 O-ring 1 | P35
2-5 043211 0il inlet cap 1
2-6 | 106963 O-ring 1
2-7 106865 Crankecase 1id 1
2-8 044428 Packing 1 B25X $34XE2.E
2-9 D43987 011 gauge 1
2-101 023170 O-ring 1 |Pl2.5
2-11 | 025825 Blind plug 1 1PF1/4
2-12 | 012488 | Washer 4 | M8
2-13} 012502 Spring washer 4 | M8
2-14 | 092520 ' Bolt 4 | M8X20,Incl. 12,13
2-15 | 014487 Bearing 2 | #6304
2-18 | 024158 0il seal 2 D20 40 19
2-17 | (26538 O-ring 2 | 25L.8xXg1.5
2-18 1 028825 101l seal case 2
2-19 | 012488 Washer g | M8
2-20 | 012302 Spring washer 8 M8
2-21: 0925149 Balt 8 IMBX16,Inci.19,20
2-22 | 100837 V-pulley 1 [A X2-152
2-23 | 014543 Key 1 15 X5 X25..H8%
2-24 | 100836 Washer 1 | 8.5 X@230X13.2
2-251 015845 Spring washer 1 | M8
2-26 ¢ 080128 Bolt 1 1 M8XZ0
2-271 103383 Crankshaft 1
2-28 | 017558 Connecting rod, ass’y P
7-29 | 102280 Piston 2
9-30 1 016848 Pisten pin 2

( EMH153-01




MS 153EMH

PARTS LIST

1987. 2.27.

i .
Item_ I Part No. Description Qty . Remarks
2-31 1 025139 Protector 1
2-32 ¢ 020017 Wsaher o | 917X G24XE1.2
2-33 | 025461 0il seal 2 1810.5 24 7
2-34 | 028854 Washer 2 12X PHBREL2
2-35 | 026853 Packing 2
2-36 § 028033 Seal packing retainer 2
2-37 | 027711 Felt packing 2
2-38 | 028034 0il pan 1
2-39 | 0280835 Cylinder manifold 1
2-40 | 100015 Seal packing 2
2-41 1 016957 Pipe receiver 2
2-42 | (15862 O-ring £ | P21
2-43 | 092252 Piston Repair Kit 2 | Incl.44 ~50
2-44 | 014122 Suction valve seat 3 | $8.1 XP20Xt3.8
2-45 | 028885 Piston packing 2 | Inci.50,#25.5
2-48 1 027499 Suction valve collar 2 | 96 X98.5 XIIL
2-47 | 027500 Suction valve stopper 2
2-48 | 015848 Spring washer 2 | M8
2-49 | 081240 Hut 2 M8
2-50 | 014158 Cotter pin 2 1 ¢1.8 X8
2-511 022928 Cylinder pipe 2 | g25X $28.5X55L
2-52 1 101804 Mut 2 | ¥8

( EMH153-01 )







MS153EMH PARTS LIST
1987. 2.27.
SN -
;Itemi Part No. Description Qty Remarks
- 3-1 101310 Discherge manifoild 1
§3~2 022841 Discherge valve sack i
53-3 022031 Discherge valve spring 2
i34 | 022842 Discherge valve 2
?3—5 105820 Discherge valve seat 2
[
:3-6 | 103578 O-ring 2
|37 | 022931 Pipe receiver 2
3-8 | 028172 O-ring 2 ;P22
i 3-3 | 015852 O-ring 2 | P2t
3-10 | 100154 Cock, ass’y 1 |PFi/A4, Incl.11,12
| 3-11 | 022058 O-ring i
3-12 | 101394 Nut 1 |PFI/d
3-13 | 080583 Blind plug 1 |PFl/4
3-14, §13385 Packing 1 |88 X$13.5Xtl.5
3-15 1 023305 Extension 1 [PFl/4 XSW13.8
3-18; 022058 O-ring 1 |P7
3-17 | 101384 Nat 1 |PFl/A
3-18 | 027478 Pressure gauge protector 1
3-19 1 011341 O-ring 1 | 83 X877 Xo2
3-20 | 027441 Needle valve 1
3-21 | 011241 Packing 1 | 85 X@1IXt1.0
3-22 © 015453 Washer 2-3 | #5 X@11X10.5
3-23; 101811 Pressure gauge 1 | MAX BOkgf/cn®
i 3-24 5 107752 Air chamber 1
£ 3-25; 022833 Pressure regulator valve,ass’y | 1 |Incl.28 ~43
3-26 ¢ 014178 O-ring 1 P20
3-27 | 020971 Presspre regulator valve seat 1
! 3-28 | 023485 Pressure regulater valve dody 1
f3-29( 017019 | Packing 1
; 3-3¢ | 0122586 Pressure regulator valve sack 1
(i !

( EMH153-01 )




MS 153 EMH PARTS LIST

1857, 2,27,
Item { Part No. Description | Qi3 " Remarks
3-31 ) 107238 Valve ball 1 | g12.7
3-32 | DIBgT7S Pressure regulator valve rod i
3-33 1 Diidsl Pressuré regulatar valve bellows 1
3-34 | 018972 Bellows packing 1.1 85 X@22X1l1.5
3-35 7 012255 Washer 1 | $8.2 X@22Xt0.6
3-38 | 081003 Pressurf regulator min body 1 | Inel.37,38
3-37 | 0622838 Handle,pressure regtlator valve 1
3-33 | 020299 E-shaped smap ring 1 {#4
3-39 1 012502 Spring washer 2 K8
3-40 | 692017 Screw 2 i M8X55, Incl.as
3-41 | 024838 Knob stopper 1
3-42 | 022302 ' Washer 4-7 | 8.5 X 913Xl
3-43 1 029488 Pressure rezulator valve knob 1 (¥8X3D
3-44 1 022086 g-ring 1 {PY
{ EMH153-01 )






MS 1 53EMH

PARTS LIST

1987, 2.97.
Item ! Part No. Bescription Oty Remarks
4-1 | 815208 Engine 1 [ GIOOKI(SS)
4-2 398180 Cylinder barrel, ass’y 1 |Inel.3,4
4-3 330357 Yalve gnide 2
4-4 890479 0il seal 1 17 308
i-5 998181 Crankshaft, compl. 1 | Incl.8,?
4-6 §98182 Timing gear 1
4-7 980507 Bearing 1 #6203
4-3 898183 Camshaft, compl. !
4-9 995184 Washer 2 1M12
4-10 1 998185 Comnecting rod, ass’y I |Incl.1l
4-11 | 9981858 Comnecting rod bolt 2
4-12 | 988187 Piston 1
4-13 | 898183 Piston ring set 1
| 4-14 | 9803838 Piston pin 1
4-15 7 990369 Piston pin clip 2
4-16 | 988189 Intake valve 1
4-17 | 898180 Ezhaust valve 1
4-18 { 930373 Valve spring 2
4-19 | 938191 Valve spring retainer 2
£-20 1 930389 Tappet clearance adjuster] 2 }3.15°
4-20 | 980381 Tappet clearance adjuster; 2 [3.25
4-20 | 990382 Tappet clearance adjustery 2 [3.34
4-20 { 990383 Tappet clearance adjuster] 2 | 3.43
4-20 1 3990334 Tappet clearance adjusten 2 3.92
4-20 | 980385 Tappet clearance adjuster] 2 | 3.61
4-20 | 9903886 Tappet clearance adjuster] 2 |3.72
4-20 | 980387 Tappet clearance adjuster; 2 | 3.82
4-21 1 998192 Valve liftier 2
4-22 | 998193 Crankcase cover, ass'y 1 | Inct.23 ~27
4-23 1 990479 0il seal 1 17 30 8
( EMH153-01 )




MS1563EMH

PARTS LIST

1987. 2.27.
i ! o
item ! Part Na. i Description Qts Remarks
4-24 | 530307 Bearing 1 186203
4-25 1 390492 Washer 1 1 M8
4-26 1 8981%4 Covernor weight holder 1
4-27 1 980477 Clip i
4-28 | 990405 Governor weight 2
4-29 | 998185 Gevernor weight pin 2
4-30 | 998196 Governor slider 1
4-31 | 980408 Governor arm shaft 1
4-32 | 990430 0il seal 1
4-33 1 898197 Washer 1 (¥
4-34 7 830488 Lock pin 1 | 8mm
4-35 | 8850487 Kneck pin 7 |8 X14
4-358 | 9530359 Packing 1
4-37 1 988138 Boit 8 |MEX28
4-33 | 998198 Drain plug washer 2 | Hi0.2
4-33 | 958200 Urain plug bolt 2
4-40 | 998201 Qil filler cap packing 2
4-41| 898202 0il filler cap 2
4-42 | 998203 Cylinder head 1
4-43 | 998204 Cylinder head gasket 1
4-44 | 998205 Boit 8 | H6X35
4-451 §80508 Spatk plug 1 :BM-43
4-48 | 990483 Stud belt 2 | M5X380
4-47 | 898208 Inner separatar 1
4-48 | $98207 Gasket 1
4-49 ] 598208 Tappet room cover 1
4-50{ 9380484 Boit 4 | M3X10
4-51 1 898208 Fngine bed t
4-52 7 988210 Bolt 4 | MBX18
4-53 988211 Ignition coil, ass’y 1 | Incl.54,55
{ EMH153-01 )




MS153EMH PARTS LIST

1987. 2.27.
Item | Part No. Deseription Aty Remarks
I
4-54 1 986480 Plug terminal 1
-85 1 8998212 Cap 1
4-58 | 888213 Groaget i
4-57 | 998214 Belt 2 | M8XP5
4-58 | 998215 Stop switeh cord 1
4-59 t 998218 Flgwheel, compl. 1
4-80 | 890473 Key 1
4-81 | 988217 ' Cooling fam 1
£-82 | 3998218 Starter pulley 1
4-83 | 598219 Nut 1 | X12

( EMH153-01 )



5 « ENGINE (2)




MS153EMH PARTS LIST

1987, 2.27.

Iiem | Part No. Description gty Remarks
5-1 $88220 Fan cover, compl. 1

5-2 9304867 Belt 5 | HEX12
5-3 998221 ' Stop switch, ass’y 1

5-4 898222 Shroud 1

8-5 8398223 Clip i

5-8 388224 Fuel tank, compl. 1

5-7 9380430 Fuel filter holder 1
_5«8 930429 Fuel filter i

5-9 998225 Fuel filter cap, cempl. I §Incl.1G
5-10 | 980428 Packing 1

5-11 | 898230 Bolt 1 | MBX14
5-12 | 990487 ' Nut 4 | M8

5-13 | 938226 Packing 1

5-14 | 988227 Fuel tank joint, compl. 1

5-15 1 888231 Fuel tube 1

5-16 | 999439 Tube ¢lip 2

5-17 | 998228 Muffler, compl. 1

5-18 | 990433 Muffler separator 1

5-19 | 888229 - Screw 3 [ MBXS
5-20 ; 883232 Huffler zasket 1

5-21 1 988233 Stud holt 2 | M8X5Q
5-22 | 888234 . |Recoil starter, ass’y i | Inel.23 ~34
5-23 ] 99%8235 : Starter case, compl. 1

5-24 | 998236 Return spring i

5-25 ) 998237 Starier ree] |

5-26 | 598238 : Starter grip 1

5-27 | 998239 Starter rope 1

9-28 | 988240 Starter ratchet 1

B-29 | 998241 Ratchet shaft 1

5—30 998242 Friction plate (&) 1

( EMH153-01 }



M3 153EMH PARTS LIST

1687. 2.27.
[tem | Part No. Descrintion Qty Remarks
5-31 1 998243 Friction spring 1
5-32 | 998244 Reel starter cover i
5-33 | 993245 Friction plate (B) 1
5-34 | 998248 Balt 1
5-35 | §98247 Bait 3 | M6X8
5-36 | 998248 Carburstor, ass’y 1 | Ingl.37 ~85
5-37 | 988248 Gasket set 1
§-38 { 998230 Float valve set 1
-39 | 338251 Main nozzle 1
h-40 | 988252 Nain jet 1 | 282
5-41 | 998253 Float set 1
5-42 | 988254 Float chamber set 1
5-43 | 998255 Drain screw set 1
5-44 898258 Screw set 1
5-45 | 998257 Pilot screw set ]
5-45 | 998258 ' Throttle stop screw i
5-47 | 998258 Choke set 1
5-48 | 998260 Pilgt jet set 1 335
5-48 | 998281 Fuel strainer cup H
5-50 | 998282 | 0-ring 1
5-51 | 998263 Packing |
5-52 1+ 8998784 Cock lever 1
5-53 1 998285 Spring 1
5-54 | 898288 Lever setting plate i
5-55 | 898267 Screw 2 | MIX8
5-b8 § 983268 _ Packing 1
5-57 1 988269 Carburetor imsulator 1
5-58 | 98827¢ Insulator packing 1
5-53 ; 988271 Eir cleaner packing 1
5-80 | 998272 ' Air cleaner case, compl. 1 | Incl.B1,62
( EMH153-01 )

—1 6



MS153EMH

PARTS LIST

1987. 2.,27.

Iter | Part No. Description Oty Remarks
5-81 1 990497 Washer 1 M5
5-82 | 390471 Nut 1
5-83 | 999273 Hut 2 X5
5-64 | 898274 Breather tube 1
5-85 | 930423 Air cleaner grid i
S-68 | 990422 Air cleaner element 1
5-67 | 938275 Air cleaner covet 1
5-83 | 838278 Control, ass’y 1 1 1Incl.B88 ~78
5-89 | 998277 Contyol base, compl. 1
5-70 | 888278 Control lever spacer 1
5-71} 938278 Lontrel lever i
5-72 | 538280 iever spring 1
5-73 | 998281 Control lever washer 1
5-74 1 990471 Nut 1
5-75 | 990418 Cable holder i
5-76 | 990438 Screw washer 1 | MSXis
8-77 | 9304139 Control adjusting spring 1
5-78 | 938282 Screw 1. H5x2¢
5~79 1 990487 Bolt 2 | MBX12
0-80 | 998283 Governor arm 1
5-811 991248 Bolt 1 [ ¥8X20
5-82 | 990487 Nat 1 {¥8
§-83 1 998284 Governer spring I
5-84 1 898285 Governor rod i
-85 | 898238 Throttie sefurn spring 1

( EMH153-01 )




E+ACCESSORIES




MS153EMH PARTS LIST
1887, 2.27.
Item | Part No. Description Oty Remarks
61 108835 Suction hose, ass’y 1 7 Incl.2~14
8-2 108638 Suction hose 1 | Inel.3~8
g-3 103885 Packing 1 | 212X 218.5Xt1.5
g-4 0898009 Hose coupling 1 [ PF1/2,026802+133200
8-5 103578 Hose 1 | #13X350¢ L
8-8 106837 Hose coupling 1 |PFl X %13 hose
6-7 105330 Suction strainer, ass’y 1 {Inel.8~14
8-8 105931 Strainer body 1
8-9 1053833 Strainer net (A) 1
B-10 | 105934 Strainer net (B) 1
B-11 | 105939 Weight 1
6-12 | 105832 Strainer ring 2
B-13 | 088781 Screw 2 [MX2
g-14 | 081188 Nut 2 | M4,5%
§-15 | 104344 Discharge hose, ass’y 1 |Inci.18 ~18
8-16 | 103885 Packing 1 | 212X 818.5Xt1.5
B-17 | 098009 Hose coupling 1 PF1/2,028302+133200
8-18 | 104345 Hose 1 | $13%3000 L
6-19 Instruction manual 1
6-20 | 101813 Instruction manual 1 jEngine
g~21 [ l1olsoq Box spanmer 1 |19
§-22 | 101912 Hand le 1

{ EMHI53-01 )




Maruyama U.S., Inc.
3570 Shelby Lane
Denton, TX 76207
940-383-7400 voice
940-383-7466 fax

www.maruyama-us.com



